(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C  (L)VRCTL(R)DD*C

El KAY

INSTALLATION, CARE & USE MANUAL

Manual de Instalacién, Cuidado y Utilizacién
Manuel d’installation/entretien/utilisation

VRCTL™ Series Barrier-Free Water Coolers

VRCTL™ La Barrera de la serie Liberta Agua Coolers
VRCTL™ Coolers d’Eau de Barriére-Libére de feuilleton

Model VRCTL8

Model VRCTLR8

Page 1

98958C (Rev. C- 01/15)



(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C

(L)VRCTL(R)DD*C

Uses HFC-134A refrigerant
Usa refrigerante HFC-134A
Utilise du fluide frigorigéne HFC-134A

54\: .
46 i La
] =1 )46
59,61,62— | |16 14
] 5 —
9,13,23,30 — 1 . .Sao-
9,13, T
\ 23,30 See Fig. 4
34 ———
N 25 See Fig. 6
\ —

37 34
\ //
57 T O : \21
\ %‘\“\58

e e—\47
" “|\19
il
U g
L 36
38 (TL)
39 (TLR)

4
\é [
40 (TL)
41 (TLR) 4\21 3 1
2,3,5

NOTE: Non-refrigerated units do not include all electrical and refrigeration components
shown above.

Other components and rough-in are the same as shown.

NOTA: Las unidades no frigorificadas no incluyen todos los componentes eléctricos y de
la refrigeracién demostrados arriba. Otros componentes y a’spero-en son iguales segun
lo demostrado.

NOTE: Les unités non frigorifiées n’incluent pas tous les composants électriques et de
réfrigération montrés ci-dessus. D’autres composants et rugueux-dans sont identiques
que montrés.

(=]
2

N

FIG. 1
VRCTL8 SHOWN

98958C (Rev. C - 01/15) Page 2




(L)VRCTL(R)DD*C

(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C

LLLLL L LY

vav 30N30IX3 «
'vV'a'v 3a OLISIND3Y «
ININTHINOIH vav «

YW NV 1I38VddY.T ¥3XI4 ¥NOd 91/2 SNOYO3.A SNOYL

Q3dvd V1V avadiNN V1 ¥VLIArNS vavd 91/2 3d SYO¥3NL SY13d SO¥3rNoY
TTVYM OL LINN ONINILSV4 ¥Od S3T1OH L1108 94/ =4

YN 3713 3INIFONI. T 3A SINIAT STT IHULINT (NIW) (ww g61) .9 LINVA¥YD NI NOILYTILNIA INNOSE INN SNOA-ZIUNSSY

a3¥vd V1 A 3793NIN 130 NOIOVIILNIA 3A VTTIF3Y V1 3YINT VENDTOH 3a (NJIN) (ww g§1) .9 3 O10VdST NN OANIINILNYN VAYNOIAY NQIOVIILNIA VNN FANOISY
“TIVM OL SHIANOT LANIGVD WO JONVHVITO (NIW) (ww g5L) .9 ONINIVANIVIN AS NOILYTILNIA ¥3dO¥d JHNSNI =3

S714 (€) INOIYLOFTI NOILVLNINITY.Q IFYLSYONS 31|08

001¥.LOF T3 OYLSININNS 3a (€) STHINYTV 3A YAISTOFA VIO
X08 a3SSIDIY JHIM (€) A1ddNS TVIINLOFT1F =a

INYNOL NON Z/L-1 NOHdIS

0OQVNOIOYOdO¥d ON Z/L-L 30 ¥Oavound
Q3HSINY¥NA LON dV¥L Z/b-b =D

YN NA SYOH Z 8NLS "Nv3.a 31LHY0S 3a.2/k-L “3'd 3a NIVYA 31 ¥N0d IANVYIWNWOOTY LNIWIOVIdNT

Q3dvd 30 vy3INd 2 OIYYNOTVL 13 "O¥LINYIA 3a .2/L-} 3d ‘YNOV 3A VAITVS 3d IrvNIHA 13 Vavd YAVANIWOOTY NQIOvOIan
TTVYM WO¥H LNO "NI Z 8NLS NIV¥A "A'0 «2/b-} 137LNO0 ILSYM ¥O4 NOILYOO1 AIANINNOIIN =8

UNW

NA SYOH WNIWIXYIN 8] (ww 9/) suep ¢ (SFHULNY ST ¥vd) LNIFLI OIAV NLS ILOINNOD d3LVIdNN 3 FUAIND 3a 39NL 37 IANVWINODIY NV3.A NOISIAOYd 3a LNIFNIOVIdWIP 8/€ 8P a'0.1

a3ydvd

30 vy3INd OWIXYI 1 (Wl 92) "ue € (SOYLO ¥Od) 09VdY NOO OIdYNOTYL VLOINOD AILV1dNN 8P I¥FO0D 6P 09NL 13 " 'VNOV 3@ OLNIINIDILSYEY P VAVANINOIFY O 8/€ NOIOVOIEN e
TIVM WO¥S LNO IWNINIXVIA (Wwigz) *NI € (SHAHLO A8) 440 LNHS HLIM ENLS LOINNOD 38NL ¥3ddOD ALV 1dNN "a°0 8/€ NOILLYOIO1 A1ddNS ¥ILVM QIANINWNODIY = V
3JANIDITVANIAIV/ANIDAT

d37000 VAV SNIHATIHO 40 NOILVTIVLSNI 404 £ A9 LHOIFH 30Nd3d

WWBS| _ . INI4 H3HONV 1d
wullg W9 0dvavayv 0SId
Wiz |e 8/l 0¢ ¥00714 d3HSINIA
911G ¢l " ww|Ge Wiz ||
811 €l WSLIL Y
s - 300
= Al s LG8 WIpGz L wuz) wuiglg o~
00130 wwg /¢ g~ale i ol G~ 81E 0C
T30 VALY ULBEY e | ! . ,
\l/ 1HOAH Bil e ! I )
U0 5 —=% ry TS
; ww =0
e uises e = e
— ’ K\ UL
Lo | 301410, 1 g i
r \ Lt o 30 YNALNYH /Jrsu «<l ,Nmm
(- 010140 H
E=4 T30 YaNLY \
THOIEH W
m .h wwio|g8 30141401 v —] J
i EEmom 81118 30 9N3LNVH rw
j 2 00140 °
| T30 YENLY 73— L —1
N 1HO3H
N 2,
L 2N BE
_ | ] a
W e
N |
fe—f- |6 8 O °
gy | ! (SNOYL 01} Wwig
W/ 9 YIES FIES (SNOY3ArNIY 01) Wuug
~— gc [STIOH 011 VI (Wwig) 91/
(VU] U
NOISN3dSNS 30 140ddNS eS| Mgt
NOISN3JSNS 3d Hoavri4
WWop | W9 |
13X0VHd YFONYH S RS
wud WwieGy
:m\WWv_ L9118l

871LO¥A

98958C (Rev. C-01/15)

Page 3



(L)VRCTL(R)DD*C

(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C

VAV 30N3OIX3 «

'v'a'v 3a OLISINO3Y «

ININTHINOIY vav «

HNN NV T139VYddV. 1 d3XId dN0d 91/ SNOJ03.d SNOAL

d3dvd V1V avdaiNN V1 JdvL3rns vavd 91/2 3d SYOd3N1 SY13d SOY3rNoy
TIVM OL LINN ONINILSV4 804 S3T0H 1109 9L/L =4

4NN 3713 LNIFONTT 3A SINIAT ST IHLINT (NIW) (ww g§1) .9 LNVAHVYO NI NOILYILNIA INNOE INN SNOA-ZIUNSSY

a34vd V1 A 3193NIN 13a NQIOYTILNIA 3A VT1Ir3d V1 IHLINI vENOTOH 3a (NJW) (Ww 261) .9 3 010VdS3 NN OANIINILNYIN YAYNIIAY NQIOVTILNIA VNN FHNOISY
“TIVM OL S¥3ANOT LANIFVD INO¥ JONVHEVITO ('NIW) (ww ZG1) .9 ONINIVLNIVIN A9 NOILYTILNIA ¥3dO¥d I¥NSNI =3

S714 (€) INOIYLOF T NOILYLNIWITY. IFYLSYONS 31|09

021410373 OYLSININNS 3a (€) SFHFNVTY 3 YAISIOIH VIO
X08 d3$S303Y JHIM (€) A1ddNS TVII¥LOTT1A =0

INJNO4 NON ¢/1-} NOHdIS

0OQavNOIOHOdOHd ON ¢/L-1 3a d0avodnd
Q3HSINYNA LON dVdL1 2Z/L-L =2

NI NA SYOH ¢ anls 'Nv3.d J11d0s 3a .2/1-} "3'd 3d NIVHd 37 dN0d FANVYINNODTE LINIJWIOVIdINT

d3¥vd 3d V¥3N4 2 OIYYNOTVL 13 "'O¥13INYIA 3d .2/L-1 3d ‘VNOV 3A vAITVS 3d IryNI™A 13 Vvd YAVANINOOTH NOIOvIIaN
TIVM INO¥H LNO "NI 2 NlS NIVda ‘a’0 «2/k-1 137LNO0 FLSVM ¥0d NOILVIOT A3IANIWNODIE =9

d4NN

NA SYOH WNINIXYIA 8l (wiw 9/) "suep € (SFYLNY ST ¥Vd) LNIFLI OIAV 8NLS ILOINNOD ALV IdNN 3 IHAIND 3A 3gNL 37 'IANVIWNOOIIH NV3.A NOISIAOHE 3a LNIWIOVIdINT.P 8/€ 8P 'O/

a3dvd

30 V43NS OWIXYI 12 (WAL 92) "Us € (SOYLO HOd) 09DVdY NOO OI¥VYNOTVL VLOINOD ALV IdNN 8P 3409 19p 089NL 13 A 'VNOV 3A OLNIINIDILSYEY 8P YAVANINOOIIY O 8/€ NOIOYOIEN B
TIVM WNOYH LNO WNINIXVIN (wwgz) “NI € (SHIHLO A8) 440 LNHS HLIM 8n1S LOINNOD 38NL ¥3dd0D ALV 1dNN "a’0 8/€ NOILYIOT ATddNS ¥ILYM AIANIWNODIY =V
JANIOFT/VANIAIT/ANIOIT

d37002 YAV SNIHATIHO 40 NOILVTIVLSNI 404 £ A9 LHOI3H 30NAd3d

Y N3 ¥3HONY 1d
AN 0QvdvOV 0Sld
N 4001 GIHSINIA
wuigje wweg|
ﬂ 9IS ¢ whe [ Ui
N 3014407 wuigg :
wug/ | wiuiggg9 30 ¥N3LNvH wwiglg 9l ¢ ~
= €9 Prs 004140 ww W Wuig /4
” J T30 VN 8It 0c v 2 il Y B
/ 1HOITH T
Wz | @&mw_mw Wi/ /9 Ll . : X
\ Iik4
N , YIE Y R4S QlI118e a
ﬂ W08 Tl i R
- N wuizge
J 3040, 1 Sle - - n\l/ ZINIE
30 ¥N3LNVH
ﬂ 00140 — ——
130 vanLw
AN Lo -4
[VS1VV]
ﬁ BIL1E 3014801 /m
30 ¥N3LNvH
/ 0I0I14140 V——
AN T30 Va1 ,
N\ 1HOEH A
J EREIYS) 3 | ol iy o
WE0Q| [ U [ ol |
” W21 6E — ﬁ ] ool
N\ a— ! 29
” | [ o o _ o F
+| I I
N “ ] |e_wwige | Wwee 1
AN s [SNOML OI) Wuig BET | B
N od2 ISOMINOY Ol Wuig gy | ugy|
J ; (STI0H 01) VIQ [WWig) ,91/G FIE'S WIE'S
AN\ NOISNIASNS 30 140ddNS | wwge | wwge | |
NOISN3dSNS 30 ¥0avrid SET 8]
13%0VdE HIINVH wuwigy| wuigp|
VIES WIE'S
Wty
8158l WGl
918l

FIG. 3

Page 4

98958C (Rev. C - 01/15)



(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C

(L)VRCTL(R)DD*C

IMPORTANT

IMPORTANTE

ALL SERVICE TO BE PERFORMED BY AN TODO EL SERVICIO DEBERA SER EFECTUADO POR UNA

1

2)

AUTHORIZED SERVICE PERSON

HANGER BRACKETS & TRAP
INSTALLATION

PERSONA DE SERVICIO AUTORIZADA

INSTALACION DE FIJADOR DE
SUSPENSION Y DEL PURGADOR

Remove hanger bracket fastened to back of 1) Quite el fijador de suspension sujetados a la parte posterior del

cooler by removing one (1) screw.

enfriador quitando un (1) tornillo.

Mount the hanger bracket and trap as shown 2) Monte el fijador de suspension y quite el purgador como se

in Figure 2 or 3.

muestra en la Fig. 2 0 3.

NOTE: Hanger Bracket MUST be supported NOTA: El fijador de suspension DEBE de ser sostenido con seguri-

securely. Add fixture support carrier if wall will
not provide adequate support.

IMPORTANT:

L

S

3

)

4 3/4 in. (121mm) dimension from wall to cen-
terline of trap must be maintained for proper fit.

dad. Coloque portadores de soporte de instalaciones fijas si la
pared no proveera un soporte adecuado.

IMPORTANTE:

Anchor hanger securely to wall using all five |

(5) 1/4 in. dia. mounting holes.
Install straight valve for 3/8” O.D. tube.

INSTALLATION OF COOLER
Hang the cooler on the hanger bracket. Be
certain the hanger bracket is engaged properly
in the slots on the cooler back as shown in Figure
2 or3.
Loosen the two (2) screws holding the lower
front panel at the bottom of cooler base and
two (2) screws at the top (Use torx bits sold
separately). Remove the front panel and set
aside.
Connect water inlet line--See Note 4 of General
Instructions.
Remove the slip nut and gasket from the trap
and install them on the cooler waste line mak-
ing sure that the end of the waste line fits into
the trap. Assemble the slip nut and gasket to
the trap and tighten securely. Recommend
fastening cooler to wall using 7/16 bolt holes.
(See Fig. 2 or 3, “F")

START UP
Also See General Instructions
Stream height is factory set at 45-50 PSI. If
supply pressure varies greatly from this, adjust
screw using the access hole in the pushbutton
(insert screwdriver). CW adjustment will raise
stream and CCW adjustment will lower stream.
For best adjustment, stream should hit basin
approximately 6-1/2” (165mm) from bubbler.

4)

6)

7

Se debe mantener una dimensién de 4 3/4 pulgadas (121mm)
desde la pared hasta la linea central del purgador para que
calce de forma adecuada.

Ancle el suspensor de forma segura a la pared usando todos
los cinco (5) agujeros de montaje de 1/4” de didmetro.

Instale la valvula directa para el tubo de 3/8” de diametro externo.

INSTALACION DEL ENFRIADOR DE AGUA
Suspenda el enfriador en el fijador de suspensién. Asegurese
que el fijador de suspension calce correctamente en las ranuras
de la parte posterior del enfriador como se indica en la figura 2
03.

Afloje los dos (2) tornillos que sostienen la parte inferior del panel
en la parte inferior de la base del enfriador y los dos (2) tornillos
en la parte superior (Utilice los pedacitos torx vendidos por
separado). Quite el panel frontal y péngalo a un lado.
Conectar el tubo de entrada de agua. Ver la Nota 4 en las
Instrucciones Generales.

Saque la tuerca deslizante y empaquetadura del colector e ins-
talelos en la manquera de residous de la nevera, asequrandose
que el extremo de la manquera encaje en el colector. Coloque
la tuerca deslizante y la empaquetadura en el colector y apriete
firmermente.

PUESTA EN MARCHA
Ver también las Instrucciones Generales

8) La altura del chorro se ajusta en la fabrica a 45-50 PSI. Sila

presién de suministro varia mucho de esta valor, ajustar el tornillo
usar el agujero de acceso en el boton. El ajuste en sentido
horario elvara el chorro y en sentido contrahorario lo bajara
(inserte el destornillador). Para un ajuste mejor, el chorro debe
chocar con el depdsito aproximadamente a

6-1/2"(165mm) del borboteador.

TOUT ENTRETIEN DOIT ETRE EFFECTUE PAR UN

1)
2)

NOTE : Le support de suspension DOIT étre bien retenu en

IMPORTANT :

K>

s

2

2

8) La pression du jet est réglée en usine 3,1 et 3,4 bars.

IMPORTANT

REPRESENTANT AUTORISE

INSTALLATION DU SIPHON ET DU
SUPPORT DE SUSPENSION
Retirez le support de suspension a 'arriére du refroidis-
seur en enlevant une (1) vis.
Installez le support et le siphon tel qu’indiqué a la fig. 2
ou 3.

place. Ajoutez des ferrures de fixation si le mur n’offre
pas le soutien voulu.

Pour avoir une bonne position, on doit garder une
dimension de 4 3/4 po. (121mm) du mur a 'axe central
du siphon.

Ancrez solidement le support au mur a l'aide des five
(5) trous de fixation d’'un diam. 1/4 po.

Installez la soupape droite dans le tuyau de D.E. 3/8”.

INSTALLATION DU REFROIDISSEUR
Installez le refroidisseur sur le support en vous assurant
que ceux-ci sont bien installés dans les fentes a I'arriere
du refroidisseur tel qu’indiqué a la figure 2 ou 3.
Dégagez les deux (2) vis retenant le panneau inférieur
avant au bas de la base du refroidisseur ainsi que deux
(2) vis sur le dessus (Employez le peu Torx vendu
séparément). Retirez le panneau avant et mettez-le
de coté.

Connectez I'alimentation en eau. - Voir note 5 des
instructions générales.

Retirez I'écrou coulissant et le joint du siphon et les
installer sur la conduite de vidange de la fontaine en
s’assurant que I'extrémité de la conduite de vidange
s’ajuste dans le siphon. Assembler I'écrou coulissant
et le joint sur le siphon et srrer fermement.

MISE EN MARCHE
Voir aussi les Instructions Générales

Si la pression d’alimentation varie fortement de cette
valeur employer I'ouverture d’accés dans le bouton-
poussoir. Un réglage dans le sens des aiguilles d'une
montre reléve le jet, et un réglage dans le sens con-
traire 'abaisse (insérez le tournevis). Pour un réglage
optimum, le jet doit frapper le bassin a environ 165
mm du barboteur.

Page 5

98958C (Rev. C-01/15)



(L)VRCTL(R)DD*C

(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C

(Items 31 & 24 also
31

used on the LH unit)

/ /

AAoA

R
< &

14,17,18

Fig. 4
(Refrigerated side shown)

Page 6

98958C (Rev. C - 01/15)



(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C

(L)VRCTL(R)DD*C

Fig. 5
Filter Installation Detail

1
T Basin

1 $—ow———— Estanque
T ;
4 Bassin
—
L J
Fig. 6
VANDAL RESISTANT BUBBLER DETAIL

DETALLE DEL GRIFO RESISTENTE AL VANDALISMO
DESCRIPTION DU BARBOTEUR RESISTANT AU VANDALISME

R . Item No. 32 Item No. 33 Item No. 34 Item No. 35 Item No. 36 Item No. 40 Item No. 41
Refrig. Unit COLOR TABLE TABLA DE LOS TABLE DE COU- Part No. Part No. Part No. Part No. Part No. Part No. Part No.
COLORES LEURS Articulos No. Articulos No. Articulos No. Articulos No. Articulos No. Articulos No. | Articulos No.
Unidad No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza | No. de Pieza
de refrigeracion COLOR DEL COULEUR DU Article Piéce Article Piece Article Piece Article Piece Article Piece Article Piece | Article Piece
PANEL COLOR PANEL PANNEAU
Réfrigérateur ) L .
Stainless Steel Acero inoxidable Acero inoxydable 28519C 28522C 28516C 22955C 28525C 28536C 28562C
. Item No. 32 Item No. 33 Item No. 34 Item No. 35 Item No. 37 Item No. 38 Item No. 39
Left Unit COLOR TABLE | TABLADELOS | TABLE DE COU- Part No. Part No. Part No. Part No. Part No. Part No. Part No.
COLORES LEURS Articulos No. Articulos No. Articulos No. Articulos No. Articulos No. Articulos No. | Articulos No.
No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza
Unidad lzqui- COLOR DEL COULEUR DU
Article Piece Article Piece Article Piece Article Piece Article Piece Article Piece Article Piece
erda PANEL COLOR PANEL PANNEAU
élément de
gauche Stainless Steel Acero inoxidable Acero inoxydable 28519C 28522C 28516C 22955C 28528C 28539C 28559C

Page 7

98958C (Rev. C-01/15)



(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C

(L)VRCTL(R)DD*C

ey

%wﬁﬁiiﬁﬂfw%
2

2 Z_w

Fig. 7

WATERSENTRY® FILTER PARTS LIST LISTA DE PIEZAS DEL FILTRO | LISTE DES PIECES DU FILTRE]|
(See Fig. 7) (Vea Fig. 7) (Voir Fig. 7)
1 ITEM NO.| PART NO. DESCRIPTION DESCRIPCION DESCRIPTION
1 51299C Filter Assy-1500 Gal. Ensamblado del Filtro-1500 Galén Ens. filtre-1500 Gallon
98926C Kit-Filter Head Fitting Includes Montaje Cabeza Kit Filtro-Incluye John | Raccord Téte de Filtre Kit-InclutJohn
John Guest Fitting & 3/8” Guest Montaje y 3/8” Codo Guest Montage et 3/8” Raccord en
Elbow Fitting Coude
3 0000000746 | Assy-Filter & Bracket Conjunto del Filtro y Soporte, Incluye Assemblée-Filtre et Support Inclut
I\ 1 g includes Fltr Head/Mtg Bkt/ Filtro Soporte/John Guest Guarniciones/| Filtre/Montage Support/John Guest/
John Guest Ftgs/Screws Tornillos de Montaje de Cabezar Vis a Tété
51

TO “N” TERMINAL
ON POWER INLET
(RIBBED SID

TO GROUND TERMINAL
ON POWER INLET

50

Fig. 8

TO “L” TERMINAL
ON POWER INLET

(SMOOTH SIDE)

220V/240V POWER INLET DETAIL

PARTS LIST 220/240V - LISTA DE PIEZAS 220/240V - LISTE DES PIECES 220/240V

lLEOM PART NO DESCRIPTION DESCRIPCION DESCRIPTION

7 31431C Fan Motor Motor De Abanico Moteur Ventilateur

*11 1000002147 Compressor Service Pak (50Hz) Paquete de Servicio del Compressor (50 Hz) Trousse d’entr. supresseur (50Hz)
1000002146 Compressor Service Pak (60Hz) Paquete de Servicio del Compressor (60 Hz) Trousse d’entr. supresseur (60Hz)

12 98751C Kit - Relay/OverLoad/Cover (50Hz) Kit - Relay/sobrecarga/cubierta (50Hz) Kit - Relais/surcharge/Cover (50 Hz)

98752C Kit - Relay/OverLoad/Cover (60Hz) Kit - Relay/sobrecarga/cubierta (60Hz) Kit - Relais/surcharge/Cover (60 Hz)

33 28632C Panel - Left Rear Panel-Retrovisor Izquierdo Panneau - arriére gauche

59 35826C Power Inlet Entrada De Eléctrico Entrée d’alimentation

60 35827C Wire Assembly Montaje del alambre Fil assemblée

*REPLACE WITH SAME COMPRESSOR USED
IN ORIGINAL ASSEMBLY.

NOTE: All correspondence pertaining to any of the above
water coolers or orders for repair parts MUST include Model
No. and Serial No. of cooler, name and part number of replace-
ment part.

*REEMPLACE CON EL MISMO COMPRESOR

USADO EN EL ENSAMBLADO INICIAL.

NOTA: Toda la correspondencia relacionada con el
enfriador de agua anterior o con una orden de reparacién
piezas DEBERA incluir el nimero de modelo y nimero
de serie del enfriador, el nombre y nimero de pieza de

la pieza de repuesto.

*REMPLACEZ AVEC LE MEME SURPRESSEUR QUE
CELUI UTILISE ORIGINALEMENT.

NOTE : Toute correspondance au sujet des refroidis-
seurs d’eau courante ou toute commande de piéce
de rechange DOIT inclure le numéro de modéle et le
numéro de série du refroidisseur ainsi que le nom et le
numéro de piéce a remplacer.

98958C (Rev. C - 01/15) Page 8




(L)VRCTL(R)8*1D, *2C, *3C  VRCDTL(R)*C

(L)VRCTL(R)DD*C

115V PARTS LIST/ 115V LISTA DE PIEZAS/ 115V LISTE DES PIECES

ITEM NO. PART NO. DESCRIPTION DESCRIPCION DESCRIPTION
1 56305C Gasket - Bubbler Obturador - Borboteador Joint statique - barboteur
2 100806740570 Grommet - Compressor Mtg. Arandela Aislante-Mtg del Compresor Oeillet - surpresseur
3 101474551730 Stud - Compressor Mtg. Perno- Mtg del Compresor Tige - surpresseur
4 15009C Nipple - Bubbler Boquilla - Borboteador Mamelon - Barboteur
5 19037000 Clip - Compressor Mtg. Brida - Compresor Pince - Surpresseur
6 30664C Fan Blade Aspa del Ventilador Pale de Ventilateur
7 31490C Fan Motor Motor del Ventilador Moteur de Ventilateur
8 35839C Cold Control Control del Frio Commande d’eau froide
9 110868642550 Screw - #10-24 x .75 Socket Hd. Tornillo - #10-24 x .75 Socket Hd. Vis - #10-24 x .75 Socket Hd.
*10 35870C Power Cord Cable Eléctrico Cordon d’alimentation
1 36322C Compressor Serv. Pak EMI 70 Paquete de Serv. del Compresor EMI 70 Trousse d ‘entr. Supreeeur EMI 70
12 0000000238 Kit - Relay/OverLoad/Cover Kit - Relay/sobrecarga/cubierta Kit - Relais/surcharge/Cover
13 160270508640 Strainer - Bright Filtro Bifurcado Grille
14 50986C Holder - Regulator Sostenedor - Ragulador Porte - Régleur
15 45866C Bubbler Assy. Ensamblado del Borboteador Ens. d’ Barboteur
16 56092C Tubing - Poly (Cut To length) Tuberla de polietileno (Corte a la longitud) Tubes - Polyéthyléne (Couper a la longueur)
17 15005C Retaining Nut Tuerca de Retencion Retenue écrou
18 61313C Regulator Regulador Régleur
19 66703C Drier Secador Déshydrateur
20 66810C Evaporator Assembly Ensamblado del Evaporizador Ens. d’évaporateur
21 70002C Screw - #10 x 1/2” Lg. HHSM Tornillo - #10 x 1/2” Lg. HHSM Vis - #10 x 1/2 Lg. HHSM
22 70009C Screw - Fan Motor Tornillo - Motor del Ventilador Vis - Moteur de Ventilateur
23 600985451640 Drain Plug 1-1/2 Tapon De Desagiie 1-1/2 Bonde - 1-1/2
24 28617C Screen - VR Pantalla - VR Ecran - VR
25 28963C Basin - Stainless Steel La palangana - Acero que no se Mancha Le bassin - I'Acier de Stainless
26 22897C Panel - Bottom Dispenser Panel - Dispensador Inferior Panneau - distributeur inférieur
27 45662C Button - Push Botén Bouton
28 45737C Sleeve - Push Button Manguito pulsador Manchon bouton poussoi
29 75672C Cap Screw Tornillo de fijacion Vis de blocage
30 100147140560 Gasket - Drain Obturador - Desagtie Joint statique - vidange
31 28596C Panel - Screen Panel - Pantalla Panneau - Ecran
32 See Color Table Panel - RH Dispenser Side Panel - Lado derecho Panneau - coté droit
33 See Color Table Panel - LH Dispenser Side Panel - Lado izquierdo Panneau - coté gauche
34 See Color Table Panel - Dispenser Front Panel - Dispensador Frontal Panneau - avant
35 See Color Table Panel - Front Lower Panel - Frente Inferior Panneau - avant inférieur
36 See Color Table Panel - RH Rear Panel - Retrovisor Derecho Panneau - arriére droit
37 See Color Table Panel - LH Rear Panel - Retrovisor Izquierdo Panneau - arriére gauche
38 See Color Table Panel - RH Rear TL Panel - Retrovisor Derecho TL Panneau - arriere droit TL
39 See Color Table Panel - RH Rear TLR Panel - Retrovisor Derecho TLR Panneau - arriere droit TLR
40 See Color Table Panel - LH Rear TL Panel - Retrovisor Izquierdo TL Panneau - arriére gauche TL
41 See Color Table Panel - LH Rear TLR Panel - Retrovisor Izquierdo TLR Panneau - arriére gauche TLR
42 66743C Condenser Condensador Condensateur
43 56237C Shroud Fan Cubierta - Ventilador Carénage - ventilateur
44 40045C Hex Nut Tuerca exagonal Hex. - écrou
45 70018C Hex Nut - Fan Blade Tuerca exagonal - Aspa del Ventilador Ecrou hex. - pale de ventilateur
46 75524C Clip (Front & Rear Panels) Brida (Paneles frontales y posteriores) Pince (panneaux avant et arriere)
47 55996C Strainer (See “General Instructions”) Filtro Bifurcado (Vea “Instrucciones Generales”) Grille (Voir “Directives Générales”)
48 45736C Half Nut - Regulator Tuerca Medio - Ragulador Demi - écrou Régleur
49 75570C Screw - #10 x .50 Pinned Torx Tornillo - #10 x .50 Pinned Torx Vis - #10 x .50 Pinned Torx
50 75661C Screw - #8 x .50 Pinned Torx Tornillo - #8 x .50 Pinned Torx Vis - #8 x .50 Pinned Torx
51 70864C Screw - #8 x .62 Torx/Slot Tornillo - #8 x .62 Torx/Slot Vis - #8 x .62 Torx/Slot
52 56033C Washer Arandela Rondelle
53 66576C Heat Exchanger Intercambiador térmico Echangeur Thermique
54 45929C Tube - Drain Ensamblado del Desaglie/tubo de escape Ens. d’ drain/tuyere
55 27124C Cover - Cold Control Cubierta de Control del Frio Couvercle de Commande d’eau froide
56 55931C Cover - Dispenser Bottom Cubierta-Dispensador Inferior Couvercle - distributeur inférieur
57 45876C Drain Tube Assy. Conjunto de tubo de desaglie Tube de vidange
58 75583C Elbow Codo Joint statique
59 56121C Elbow - Drain Desagiie - Codo Drain - Joint statique
60 70682C Tee 1/4 Te 1/4 Te 1/4
61 75588C Nut - 1-1/4” Slip Joint Tuerca Retnetora de unién de 1-1/4 Ecrou 1-1/4 raccord coulissant
62 75589C Gasket Obturador Joint Statique
Sold Separate 75520C Torx Tool - T25 Torx Herramienia - T25 Torx Outil - T25
Sold Separate 75523C Torx Tool - T20 Torx Herramienia - T20 Torx Outil - T20
NS 28551C Hanger Bracket El Paréntesis del gancho Crochet de cintre

*REPLACE WITH SAME COMPRESSOR USED

IN ORIGINAL ASSEMBLY.

NOTE: All correspondence pertaining to any of the above
water coolers or orders for repair parts MUST include Model
No. and Serial No. of cooler, name and part number of replace-

ment part.

PRINTED IN U.S.A.
IMPRESO EN LOS E.E.U.U.
IMPRIME AUX E.-U.

*REEMPLACE CON EL MISMO COMPRESOR

USADO EN EL ENSAMBLADO INICIAL.

NOTA: Toda la correspondencia relacionada con el
enfriador de agua anterior o con una orden de reparacion
piezas DEBERA incluir el nimero de modelo y nimero

de serie del enfriador, el nombre y nimero de pieza de
la pieza de repuesto.

REPAIR SERVICE INFORMATION TOLL FREE NUMBER 1.800.260.6640
NUMERO GRATIS DE SERVICIO 1.800.260.6640
INFORMATIONS POUR LE SERVICE PAR NUMERO SANS FRAIS 1.800.260.6640

FOR PARTS, CONTACT YOUR LOCAL DISTRIBUTOR OR CALL 1.800.834.4816

PARA PIEZAS, CONTACTE A SU DISTRIBUIDOR LOCAL O LLAME AL 1.800.834.4816
POUR OBTENIR DES PIECES, CONTACTEZ VOTRE DISTRIBUTEUR LOCAL OU COMPOSEZ LE 1.800.834.4816

ELKAY MANUFACTURING COMPANY - 2222 CAMDEN COURT * OAK BROOK, IL 60523 * 630.574.8484

*REMPLACEZ AVEC LE MEME SURPRESSEUR QUE
CELUI UTILISE ORIGINALEMENT.

NOTE : Toute correspondance au sujet des refroidis-
seurs d’eau courante ou toute commande de piéce
de rechange DOIT inclure le numéro de modéle et le
numéro de série du refroidisseur ainsi que le nom et le
numéro de piéce a remplacer.

Page 9

98958C (Rev. C-01/15)



